Report No.: 25620368R-RFUSV01S-B

> DEKRA

Appendix A. Test Result of Maximum Peak Conducted Output Power

Modulation Fr((allelj_IeZn)cy Maximum ggnwcg:c(tggrs)eak Output (Iaiénr:) Result
2402 8.81 30.00 Pass

GFSK (1 Mbps) 2440 9.10 30.00 Pass
2480 7.50 30.00 Pass

2402 8.88 30.00 Pass

GFSK (2 Mbps) 2440 9.22 30.00 Pass
2480 7.69 30.00 Pass
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Report No.: 25620368R-RFUSV01S-B

> DEKRA

Appendix B. Test Result of Radiated Emission

Site :HY-(B02
Condition :3m  ,HORIZONTAL
mode :TX_blelm 2402MHz

Test by :Caster

Level (dBuV/im) Date: 2025.03-13

90.0)
80.0) FCC_15.247_PK
70.0
°09 FCC 15,247 AV
50.0 1
400
30.0)
20.0
10.0

1000 5800. 10600. 15400. 20200. 25000

Frequency (MHz)
Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV dB/m

1 4804.000 4446 74.00  -29.54 51.72 -7.26  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Linme

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-(B02
Condition :3m  ,VERTICAL
mode :TX_blelm 2402MHz

Test by :Caster

Level (dBuV/m) Date: 2025.03-13

90.0)

80.0) FCC_15.247_PK

70.0

°09 FCC_15.247_AV

50.0

1

400

300)

20.0

10.0

1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv da8/m

1 4804.000 43.49  74.00  -30.51 50.75 -7.26  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBB2
Condition :3m  ,HORIZONTAL
node :TX_blelm_2448MHz

Test by :(Caster

1opLeve! (dBuvim) Date: 20250313

90
800 FCC_15.247 PK
704
60.0 FCC_15.247_AV.
50
1

40.0)
304
204
104

1000 5800. 10600. 15400 20200 25000

Frequency (MHz)
Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 4880.000 41.89 74.00 -32.11 48.79 -6.90 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBe2
Condition :3m  ,VERTICAL
mode :TX_bleln_2448MHz

Test by :Caster

JopLeve! (dBuvim) Date: 2025-03-13

90

800 FCC_15.247 PK

704

60.0 FCC_15.247_AV

500

1

40.0)

304

204

100

1000 5800 10600. 15400. 20200 25000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 4880.000 49.81 74.08 -33.19 47.71 -6.99 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 25620368R-RFUSV01S-B

> DEKRA

Site :HY-CBO2

Condition :3m  ,HORIZONTAL
mode :TX_blelm 2480MHz
Test by :Caster

10pLevel (dBuVim) Date: 2025.03-13

Site :HY-CB@2
Condition :3m  ,VERTICAL
mode :TX_blelm 248@MHz
Test by :Caster

1goLevel (dBuVim) Date: 2025.03-13

90.0 90.0
80.0 FCC_15.247_PK 800 FCC_15.247_PK
700 70
60.0 3 60.0
FCC_15.247_AV. : FCC_15.247 AV
500 50.0
1 1
40.0 40.0
300 30.0
200 200
100 10
1000 5800. 10600. 15400. 20200. 25000 1000 5800. 10600, 15400, 20200 25000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Qver Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8/m MHz dBuV/m  dBuV/m a8 dBuv dB/m
1 4960.008 43.98 74.00 -30.18 58.51 -6.61 Peak 1 4960 . 600 42.65 74.08 -31.35 49.26 -6.61 Peak
2 7480.400 34.79 54.00 -19.21 34.93 -8.14 Average
3 7480.400 60.26 74.00 -13.74 60.48 -0.14 Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The emission levels of other frequencies are very lower than the limit
3. Over Limit = Level - Limit Line and not show in test report.
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBO2 Site :HY-CBO2
Condition :3m ,HORTZONTAL Condition :3m ,VERTICAL
mode :TX_ble2m_2462MHz mode :TX_ble2n_2482MHz
Test by :Caster Test by  :Caster
. Level (dBuvim) Date: 2025-03-13 . Level (dBuVim), Date: 2025-03-13
900 90.0
g00 FCC_15.247 PK 800 FCC_15.247 PK
700 704
600 2 FCC_15.247_AV 60.0 FCC_15.247_AV.
500 50.0
T 1
400 40.0)
300 304
200 20
100 104
1000 5800. 10600. 15400. 20200. 25000 1000 5800 10600, 15400. 20200 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB/m MHz dBuV/m dBuV/m dB dBuV dB/m
1 4804.000 43.66 74.00 -30.34 50.92 -7.26 Peak 1 4304.000 43.10 74.00 -30.90 50.36 -7.26 Peak
2 7453.200 33.94 54.00 -20.06 33.98 -0.04 Average
3 7453.200 56.00  74.60  -18.00 56.94 -0.04  Peak
lNote:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The emission levels of other frequencies are very lower than the limit
3. Over Limit = Level - Limit Line and not show in test report.
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 25620368R-RFUSV01S-B

> DEKRA

Site :HY-CBO2

Condition :3m  ,HORIZONTAL
mode :TX_ble2m 2440MHz
Test by :Caster

JopLevel (dBuvim)

Date: 2025-03-14

90.0

80.0 FCC_15.247_PK.

70.0|

509 FCC_15.247_AV

50.0|

B

40.)

300

20.0|

10.0|

1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8/m

1 4880.000 40.96  74.00  -33.04 47.86 -6.99  Peak

Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line

Awn e

and not show in test report.

. The emission levels of other frequencies are very lower than the limit

Site :HY-CBO2
Condition :3m  ,VERTICAL
mode 1TX_ble2m 2440MHz
Test by :(Caster

1goLevel (dBuVim) Date: 2025.03-14

90.0)

809 FCC_15.247_PK
70.0

09 FCC 15,247 AV
50.0|

400 1

30.0)

20.0

10.0

1000 5800 10600. 15400. 20200. 25000

Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuV dg/m

1 4880.600 49.63  74.00  -33.97 46.93 -6.98  Peak

Note:

-

Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB@2
Condition :3m ,HORIZONTAL
mode :TX_ble2m_248@MHz
Test by :Caster

JopLevel (dBuvim)

Date: 2025-03-14

90,
g0g FCC_15.247_PK.
700
60 3 FCC_15.247_AV
50,0 7
400)
300
209
100
1000 5800, 10600. 15400, 20200. 25000
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 4960.000 43.76 74.00 -38.24 50.37 -6.61 Peak
2 7526.300 34.90 54.00 -19.10 35.15 -9.25 Average
3 7526.300 55.83  74.00  -18.17 56.08 -0.25  Peak
Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line

AwNe

and not show in test report.

. The emission levels of other frequencies are very lower than the limit

Site :HY-CBB2
Condition :3m  ,VERTICAL
node :TX_ble2m_24868MHz
Test by  :Caster

10pLevel (dBuVim) Date: 20250314

90.0

800 FCC_15.247 PK

704

60.0 FCC_15.247_AV.

50.0

B

40.0)

304

20

104

1000 5800. 10600 15400, 20200 25000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 4960. 000 41.96 74.00 -32.04 48.57 -6.61 Peak

lNote:

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

FWENEN

Page: 4 of 17




Report No.: 25620368R-RFUSV01S-B

> DEKRA

Site
Condition
mode

Test by

Level (dBuV/m)

:HY-CB@2

3m ,HORIZONTAL
:TX_ble2n_2448MHz
:Caster

Date: 2025.04-15.

90.0)
80.0
70.0
£00) FCCCLASSB
50.0
40,0 —T 5
6
1 3
30.0 i
20.0
10.0
30 224. 18, 612 806, 1000
Frequency (MHz)
Ho Frequency  Level Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 132.820 29.85 43.50 -13.65 55.55 -25.70 QP
2 305.480 42.57 46.00 -3.43 66.16 -23.59 QP
3 474.260 30.33  46.00 -15.67 49.46 -19.13 QP
4 670.200 24.82  46.00 -21.18 40.14  -15.32 QP
5 764.290 36.308 46.00 -9.70 49.88 -13.58 QP
6 883.600 32.12 46.00 -13.88 44.78 -12.66 QP
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit =

very low against

Level - Limit Line
4. The emission under 38MHz was not included since the emission levels are

the limit.

Site :HY-CB@2
Condition :3m ,VERTICAL
node :TX_ble2m_2440MHz
Test by  :Caster

Level (dBuVim)

Date: 2025.04-15

90.0

80.0|

70.0|

009 FCC/CLASSB

50.0

40.0) +—1 3

2 4 6

30.0) s

20.0|

10.0|

30 224, 418, 612. 806. 1000
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB/m

1 31.940 38.22  49.00 -1.78 63.68  -25.46 QP

2 114,390 34.89  43.50 -8.61 62.16  -27.27 @

3 313.240 38.32  46.00 -7.68 61.57  -23.25 QP

4 450.980 31.80  46.08  -15.00 50.43  -19.43 QP

5 600.360 28.25  46.00  -17.75 44.29  -16.64 QP

6 835.100 32.54  46.08  -13.46 45.53 -12.99 QP
Note:
1. Level = Read Level + Factor

2. Factor
3. Over Limit =
4

very low against

the limit.

Antenna Factor + Cable Loss - Preamp Factor
Level - Limit Line
. The emission under 38MHz was not included since the emission

levels are
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Report No.: 25620368R-RFUSV01S-B

> DEKRA

3. Over Limit = Level - Limit Line

Site :HY-CBe2 Site :HY-CB2
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
mode :TX blelm 2462MHz mode :TX_blelnm 2482MHz
Test by :Caster Test by  :Caster
430Level (6Buvim) Date: 2025.03-13 43gLevel (@Buvim) Date: 2025-03-13
17.0) 1.
2 2
1040 1049
910 919
780 78.0) FCC_15.247_PK
650 65.0 !
FCC_15.247_AV .
520 T == 520
390 390
260 260
130 139
2310 2350, 2390, 2430, 2470 2510 2310 2350 2390. 2430, 2470 2510
Frequency (MHZ) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Fregquency  Llevel  Linmit Over Read  Factor  Remark
Line Linit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8/m Hz dBuV/m  dBuV/m a8 dBuv dB/m
1 2332.480  46.18  54.80 15.78 30.48  Average 1 2370.000 58.48  74.08 28.23 38.25  Peak
2 2402.000  104.23 - 73.95 30.28  Average 2 2401.800  104.78 ------ 74.50 30.28  Peak
Note: lote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO2 Site :HY-CB02
Condition :3m  ,Vertical Condition :3m ,Vertical
mode :TX_blelm_2462MHz mode :TX_bleln_2482MHz
Test by :Caster Test by  :Caster
Japlevel (Ruvm) Date: 2025-03-13 J5pLevel cBuvm) Date: 2025-03-13
17.0) 17
104.0) 2 104.0) 2
919 919
780 78.0) FEC_15.247_PK
650 65.0 .
FCC_15.247_AV
520 —_—— 520
390 39.0
26 260
130 139
2310 2350, 2390, 2430, 2470 2510 2310 2350 2390. 2430. 2470, 2510
Frequency (MHZ) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m ds BV dB/m MHz dBuV/m  dBuV/m a3 dBuV dB/m
1 2362.480  46.15 15.83 30.32  Average 1 2355.000 58.39  74.80  -15.61 28.05 30.34  Peak
2 2402.000  101.35 71.57 30.28  Average 2 2401.800 102,48 ----- - 72.16 30.28  Peak
Note: lote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
1

. The emission levels of other frequencies are very lower than the limit

and not show in test report.

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 25620368R-RFUSV01S-B

> DEKRA

Site :HY-CBB2
Condition :3m ,HORIZONTAL
mode :TX_blelm 248@MHz
Test by :Caster
430Level (Buvim) Date: 2025-03-13
17.0)
;
1040
910
780
650
- 15.247_AV
520 ==
390
260
130
2310 2350, 2390, 2430, 2470 2510
Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8/m
1 2480.208 L 75.15 30.26 Average
2 2497.208 46.18 54.08 -7.82 15.81 30.37 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB@2
Condition :3m ,HORIZONTAL
mode :TX_bleln_248@MHz
Test by :Caster
13pLevel (dBuVim) Date: 2025-03-13
17.9)
1
104.0
91.0
78.0) _15.247_PK
65.0|
52.0)
39.0)
26.0)
13.0
2310 2350 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV d8/m
1 2480.600  106.01 ------  ------ 75.75 30.26  Peak
2 2489.600 57.73  74.80  -16.27 27.36 30.37  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

site :HY-CBO2
Condition :3m  ,Vertical
mode :TX_blelm_248@MHz
Test by :Caster
430kevel (dBuvim) Date: 2025-03-13
117.0}
1040 1
919
780
65.0}

. 15.247_AV
52.0| =z
390
26
13.0}

2310 2350, 2390, 2430, 2470 2510
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV dB/m

1 2480.000  103.20 ------ -~ 72.94  30.26  Average

2 2498.800  46.24  54.00 -7.76 15.87  30.37  Average
Mote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB@2
Condition :3m  ,Vertical
mode :TX_bleln_2480MHz
Test by  :Caster
13 Level (dBuVim) Date: 2025-03-13
17.0|
104.0| 1
91.0
78.0 _15.247_PK
65.0|
52.0|
39.0
26.0
13.0|
2310 2350 2390. 2430. 2470. 2510
Freauency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV dB/m
1 2480.800  103.81 ------ - 73.55 30.26  Peak
2 2496.200 57.96  74.00  -16.84  27.59 30.37  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The enmission levels of other frequencies are very lower than the limit

and not show in

test report.
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Site :HY-CBO2

Condition :3m  ,HORIZONTAL
mode :TX_ble2m 2492MHz
Test by :Caster

Level (dBuVim)

Date: 2025-03-13

Site
Condit:
mode
Test b

:HY-CB@2
ion :3m,HORIZONTAL
:TX_ble2m 2402MHz
y  :Caster

- 430Level (dBuVim) Date: 2025-03-13
170 1.0
1040 1044 z
91.) 2 914
780 78.0) FCC_15247_PK
650 66.0) il
FOC_15.247_AV.
524 5 = 52
304 390
26.0| 26.0|
13.0} 13.0|
2310 2350. 2390. 2430. 2470, 2510 2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line  Limit Level
MHz dBuv/m  dBuV/m a8 aBuv 8/m MHz aBuV/m  dBuV/m a8 aBuv d8/m
1 2335.080  45.32  54.80 -8.68  14.35  30.37  Average 1 2356.200  58.93  74.80  -15.87  28.68  38.33  Peak
2 2401.880  87.92 ------  ----- 57.64  30.28  Average 2 2491.660  184.72 ------ B 74.44  30.28  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO2 site :HY-CBO2
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
node :TX_ble2m_2402MHz node :TX_ble2n_2402MHz
Test by :Caster Test by :Caster
430Level (dBuvim) Date: 2025-0313 43gLevel (dBuVim) Date: 2025-03-13
117.0} 17.0|
1040 104.0) 2
91.4) 2 914
784 780 FCC_15.247_PK
65.0} 65.0| 1
FCC_15.247_AV. -
52.0| El — 52.0|
304) 39
26.4) 260
13.0} 13.0|
2310 2350 2390 2430. 2470 2510 2310 2350 2390 2430 2470, 2510
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line  Limit Level
Mz dBuV/m  dBuV/m a8 dBuv d8/m Mz dBuV/m  dBuV/m a8 dBuv dB/m
1 2389.280  45.38 15.01  30.37  Average 1 2341.660  58.67  74.80  -15.93  27.74  38.33  Peak
2 2402.000  85.86 55.58  30.28  Average 2 2401.600  102.12 ------ --ooo- 71.84 3028  Peak
Mote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + able Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CBB2
Condition :3m ,HORIZONTAL
mode :TX_ble2m_248@MHz
Test by :Caster
430Level (Buvim) Date: 2025-03-13
17.0)
1040
910 1
780
650
- 15.247_AV
520 e
390
260
130
2310 2350, 2390, 2430, 2470 2510
Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV a8/m
1 2480.0008 88.79 - 58.53 30.26 Average
2 2483.608 45.85 15.55 30.30 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in

test report.

Site :HY-CB@2
Condition :3m  ,HORIZONTAL
mode :TX_ble2m_248@MHz
Test by :Caster
13pLevel (dBuVim) Date: 2025-03-13
17.9)
|
104.0
91.0
78.0) _15.247_PK
65.0|
ot
52.0)
39.0)
26.0)
13.0
2310 2350 2390. 2430. 2470. 2510
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV d8/m
1 2479.600  165.96  ------ —-—-e- 75.70 30.26  Peak
2 2483.800 58.11  74.80  -15.89 27.81 30.30  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in

test report.

site :HY-CBO2
Condition :3m  ,VERTICAL
node :TX_ble2m_2488MHz
Test by :Caster
430kevel (dBuvim) Date: 2025-03-13
117.0}
104.0]
919 1
784
65.0}
. 15.247_AV
52.0| R
304)
26.4)
13.0}
2310 2350 2390 2430. 2470 2510
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuv d8/m
1 2486.060  86.88 56.62  30.26  Average
2 2492.200  45.59 15.22  30.37  Average
Mote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

site :HY-CBO2
Condition :3m  ,VERTICAL
node :TX_ble2n_2480MHz
Test by :Caster
130Level [@BuVim) Date: 2025.03-13
17,0
104.0) 1
914
780 _15.247_PK
650
520
39
260
134
2310 2350 2390 2430 2470, 2510
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level
Mz dBuV/m  dBuV/m 8 dBuv dB/m
1 2479.660  103.63 ------ 73.37  30.26  Peak
2 2490.400  58.27  74.00 27.90 3037 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + able Loss - Preamp Factor
3. Over Limit = Level - Linit Line
4. The enission levels of other frequencies are very lower than the limit

and not show in t

est report.
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Appendix C. Test Result of Radiated Emissions Co-location

3. Ove

site :HY-CBO2
Condition :3m  ,Horizontal
mode $NFC_TX+116_TX_2437MHz+BLE2M_TX_2440MHz
Test by  :Rock
1 agLevel (dBuVim) Date: 2025-03-30
126.0]
129
980
84.0|
70.0}
560
FCC 9k-30M
420 IV
280
14.0}
0.009 0.02 0.05 01 2 0.5 1 2 5 10 20 30
Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark
line  Limit  Level
MHz dBuv/m  dBuV/m a8 dsuv d8/m
1 1.981  29.95 69.58  -39.55  18.25  19.76 QP
2 4247 3215 9.5  -37.35  12.18  19.97 QP
3 5.168  35.56  69.50  -33.94  15.18  20.38 QP
4 6.635 32,62 69.5¢  -36.88  11.32  21.30 QP
5 11.334  33.46  €9.50  -36.1  11.58  21.90 QP
6 20.160 3444  69.50  -35.86  11.79  22.65 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

r Limit = Level - Limit Line

Site
Condition
mode

Test by

4 apLevel (dBuVim)

:HY-CB@2
3m,Vertical
:NFC_TX+11G_TX_2437MHz+BLE2M_TX_244@MHz
:Rock

Date: 2025.04-30

126.0|
12.0)
98.0)
84.0)
70.0
56.0)
420
26.0)
14.0
0.008 0.02 0.05 01 2 0.5 1 2 5 10 20 30
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuV d8/m
1 2.112 4481  69.50  -24.69 25.12 19.69 QP
2 2.653 55.20  69.50  -14.30 35.57 19.63 QP
3 5.244 55.37  69.50  -14.13 34.99 20.47 QP
4 5.462 50.17  69.50  -19.33 29.46 20.71 QP
5 17.603 38.47  69.50  -31.03 16.17 2.3 QP
6 27.888 34.49  69.50  -35.01 11.61 22.88 Qp
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

2. Fac
3. Ove

Site :HY-CBB2
Condition :3m ,Horizontal
mode $NFC_TX+11A_TX_5260MHz+BLE2M_TX_2448MHz
Test by  :Rock
1apLevel (Buvim) Date: 2025-04-30
1260
1120
980
840
700
56.0
420 Fec gk o
12
280
140
0000 002 005 04 2 05 1 5 10 20 30
Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 BV 8/m
1 1.981 29.95 69.58 -39.55 18.25 19.78 QP
2 3.146 308.00 69.58 -39.58 18.36 19.64 QP
3 5.462 33.18 69.50 -36.32 12.47 20.71 QP
4 7.804 32.84 69.50 -36.66 11.62 21.22 QP
5 16.327 34.13 69.50 -35.37 12.03 22.10 QP
6 27.888 35.90  69.50  -33.60 13.02 22.88 QP
Note:

1. Level = Read Level + Factor

tor = Antenna Factor + Cable Loss - Preamp Factor
r Limit = Level - Limit Line

Site
Condition
mode

Test by

apLevel (aBuvim)

:HY-CB@2
$3m,Vertical

:NFC_TX+11A _TX_5260MHz+BLE2M_TX_244@MHz
*Rock

Date: 2025.04-30

126.0
12.0)

98.0|

84.0)

70.0

56.0)

420

28.0

14.0

0.009 0.02 0.05 01 2 05 1 5 10 20 30
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 /m

1 1.754 47.58  69.586  -21.92 27.86 19.72 QP
2 2.675 57.21  69.50  -12.29 37.58 19.63 QP
3 5.077 55.89  69.50  -13.61 35.61 20.28 QP
4 5.330 52.29  69.50  -17.21 31.73 20.56 QP
5 17.141 37.99  69.50  -31.60 15.57 2233 QP
6 27.663 33.63  69.50  -35.87 10.80 22.83 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
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site :HY-CBO2 site :HY-C862
Condition :3m  ,Horizontal Condition i3m  ,Vertical
mode $NFC_TX+11AC160_TX_S815MHz+ BLE2M_TX_2440MHz mode $NFC_TX+11AC168_TX_SB1SMHz+ BLE2M_TX_2440MHz
Test by  :Rock Test by  :Rock
aplevel [dBuVim) Date: 2025-04-30 L aplevel [4BuVim) Date: 2025-04-30
126.0] 126.0|
129 124
980 9.0
84.0| 84.0|
70.0} 70.0|
560 56.0
FCC 9k-30M
429 e 4 ek 420
280 2.0
14.0} 14.0|
0.009 0.02 0.05 01 2 0.5 1 5 10 20 30 0.009 0.02 0.05 01 2 0.5 1 5 10 20 30
Frequency (MHz) Frequericy (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Oover Read  Factor  Remark
line  Limit  Level line  Limit  Level

MHz dBuv/m  dBuV/m MHz dBuV/m  dBuV/m B dBuV d8/m

1 2.808 30.79  69.50  -38.71 11.17 19.62 QP 1 1.740 50.69  69.50  -19.41 30.36 19.73 QP
2 3.916 31.43  69.50  -38.67 11.56 19.87 QP 2 2.632 54.88  69.50  -14.62 35.24 19.64 QP
3 6.854 3232 69.50  -37.18 11.02 2130 QP 3 2.877 47.64  69.58  -21.86 28.03 19.61 QP
4 8.743 34.41  69.50  -35.09 13.21 2120 QP 4 4.875 46,57  69.5¢  -22.93 26.41 20.16 QP
5 11.334 3349  69.50  -36.10 11.50 2190 QP 5 5.417 52.86  69.50  -17.44 31.49 20.66 QP
6 21.864 34.18  69.50  -35.40 11.96 2214 @ 6 17.141 37.99  69.50  -31.60 15.57 2233 Qp

Note: Note:

1. Level - Read Level + Factor 1. Level - Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

3. Over Limit = Level - Limit Line

Site :HY-CBO2 site :HY-CBO2
Condition :3m  ,Horizontal Condition :3m  ,Vertical
mode $NFC_TX+11A_TX_6695MHz+BLE2M_TX_2448MHz mode $NFC_TX+11A_TX_6695MHz+BLE2M_TX_2440MHz
Test by  :Rock Test by  :Rock
1 agLevel (dBuVim) Date: 2025.04-30 | gglevel (@BuVim) Date: 2025-04-30
1264 1260
120 12,0
98.0| 98.0|
84.0| 84.0|
70.0} 70.0|
56.0 560 2y
4
FCC 9k-30M 1 FCC 9k-30M
4290 1 5 8 420 5 6
28.0| 28.0|
14.0| 14.0|
0.009 0.02 0.05 01 2 0.5 1 5 10 20 30 0.009 0.02 0.05 01 2 0.5 1 5 10 20 30
Frequency (MHz) Frequericy (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line  Limit Level
MHz dBuv/m  dBuV/m a8 aBuv a8/m MHz aBuV/m  dBuV/m a8 aBuv 8/m
1 2.697  33.73  69.50  -35.77  14.18  19.63 QP 1 1.983  40.26  69.50  -29.24  20.55  19.71 QP
2 4387  31.22  69.58  -38.28  11.20  20.82 QP 2 2.569  55.12  69.58  -14.33  35.48  19.64 QP
3 5.160  35.56  69.50  -33.94  15.18  20.38 QP 3 4.875  46.57  69.50  -22.93  26.41  20.16 QP
4 8.193  32.63  69.50  -37.47  18.83  21.20 QP 4 5.642 4425  69.58  -25.25  23.34  20.91 QP
5 15.426  32.92  69.50  -36.58 1115 21.77 QP 5 12.e94  34.56  69.50  -34.94  12.68  21.88 QP
6 21.899  33.30  69.50  -36.20  11.20  22.18 QP 6 24.699  33.72  69.58  -35.78  11.62  22.10 QP
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
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Site :HY-CBO2
Condition :3m  ,HORIZONTAL
mode NFC_TX+116_TX_2437MHz+BLEM_TX_2440MHz

Test by  :Rock

Level (dBuVim) Date: 2025-04-18

FCC/CLASS-B

a18. 612, 806, 1000
Frequency (MHz)

No. Frequency Level Limit Qver Read Factor Remark
Line Limit Level

MHz dBuv/m  dBuV/m dBuv 8 /m
1 112.450 27.26  43.50  -16.24 54.68  -27.42 QP
2 240.490 43.94  46.00 -2.06 69.61  -25.67 QP
3 348.168 38.95  46.60 -7.05 61.52  -22.57 QP
4 455.830 30.14 46,00  -15.86 49.47  -19.33 QP
5 709.970 32.54  46.60  -13.46 47.12  -14.58 QP
6 864.200 31.89  46.60  -14.11 4465  -12.76 QP

Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

Site :HY-CB@2
Condition :3m  ,VERTICAL
mode :NFC_TX+11G_TX_2437MHz+BLE2M_TX_244@MHz

Test by  :Rock

Level (dBuV/m) Date: 2025.04-18

90.0|
80.0
70
609 FCCCLASS-B
50.0
40.0) 3
4 s [
30
200
10.0
30 224. 418, 612. 806. 1000
Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv d8/m
1 30.970 37.57  40.00 -2.43 63.11  -25.54 QP
2 109.540 34,28  43.50 -9.22 61.91  -27.63 QP
3 284.140 36.58  46.00 -9.42 60.61  -24.03 QP
4 584.330 31.94  46.00  -14.96 50.52  -18.58 QP
5 761.380 33.39  46.08  -12.78  46.94  -13.64 QP
6 957.320 31.53  46.08  -14.47  43.01  -11.48 QP

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

Site :HY-CBO2
Condition :3m ,HORIZONTAL
mode $NFC_TX+11A_TX_5260MHz+BLE2M_TX_2440MHz

Test by  :Rock

JopLevel (dBuvim) Date: 2025.04-18

90.4)
804

70.0}

800 FCCICLASSE
50.0}

I

400 1 4 5 6

300

20.0}

10.0}

30 224. 418, 612, 806. 1000

Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark
Line Linit Level
MHz dBuv/m  dBuV/m a8 aBuv a8/m

1 136.760  34.85  43.50 -8.64  68.22  -25.36 QP

2 282.200  43.68  46.80 2.3 67.73 241 QP

3 347.199  41.46  46.60 4.5 64.03  -22.57 QP

4 466.508  34.42  46.80  -11.58  53.56  -19.14 QP

5 737.139  34.28  46.e0  -11.72  48.26  -13.98 QP

6  801.899  34.46 46.60  -11.54  47.38  -12.84 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

Site :HY-CB@2
Condition :3m  ,VERTICAL
mode :NFC_TX+11A TX_5260MHz+BLE2M_TX_244@MHz

Test by  :Rock

1 goLevel (dBuVim) Date: 2025.04-18

90.0)
80.0)

70.0

609 FCC/CLASS B
50.0

0.0 +— 2

3 5 6

30.0 4

20.0

10.0

30 224, 418, 612. 806. 1000

Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 /m

1 32.918 36.99  40.90 -3.18 62.54  -25.64 QP

2 282.200 39.17  46.60 -6.83 63.28 -24.11 QP

3 450.980 32.80  46.00  -13.20 52.23  -19.43 QP

4 558.650 29.e3  46.00  -16.97 46,52 -17.49 QP

5 766.230 33.66  46.00  -12.34 47.21  -13.55 QP

6 958.290 32.68  46.00  -13.32 4418 -11.58 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
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Site :HY-CBB2
Condition :3m ,VERTICAL
mode tNFC_TX+11AC16@_TX_5815MHz: BLE2M TX_2440MHz

Test by  :Rock

1opLeve! (dBuVim) Date: 2025-04-18

90.0|
80.0
700
600 FCC|CLASS-B
50.0]
—— 3
400 2
4 5 5
300
200
100}
30 224. 418, 612. B06. 1000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m
1 30.970 36.79  40.00 3.21 62.33  -25.54 QP
2 248.4% 36.98  46.00 -9.02 62.65  -25.67 QP
3 318.09 39.79  46.00 -6.21 62.83  -23.10 QP
4 se4.330 32,58  46.80  -13.42 51.16  -18.58 QP
5 762.350 33.73  46.80  -12.27  47.35  -13.62 QP
6  954.410 31.45  46.80  -14.55  42.88  -11.43 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

Site 1HY-CB@2
Condition :3m ,HORIZONTAL
mode tNFC_TX+11AC16@_TX_5815MHz+ BLE2M_TX_2448MHz

Test by  :Rock

Level (dBuV/m) Date: 2025-04-18

90.0|
800
700
60.0 FCC CLASS-B
50.0|
o
400 . .
300 4
200
10.0|
30 224. 418, 612. 806. 1000
Frequency (MH2)
No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level
Mz dBuv/m  dBuV/m a8 dBuv a8/m
1 201690  39.57 43.58  -3.93  66.97  -27.40 QP
2 282200 43.24  46.80  -2.76  67.35 2411 QP
3 321970 42.88  46.80  -3.20  65.75  -22.95 QP
4 Ses.330  29.72  46.00  -16.28  48.30  -18.58 QP
5 734220 3371 46.00  -12.29  47.74  -14.83 QP
6  83.070 3433 46.00  -11.67  47.30  -12.97 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor #+ Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

Site :HY-CBO2
Condition :3m  ,HORIZONTAL
mode $NFC_TX+11A_TX_6695MHz+BLEM TX_2440MHz

Test by  :Rock

Date: 2025-04-18

JopLevel (dBuvim)

90.0
80.0

70.0]

800 FCC[CLASS B
50.0]

I e 3

40.0) . n 5 s
300

20.0|

100}

30 224. 418, 612. 806. 1000
Frequency (MHz)
Mo. Frequency  Level  Limit Qver Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv da8/m

1 134.760 34.37  43.50 -9.13 59.82  -25.45 QP
2 304.510 43.74  46.60 -2.26 67.36  -23.62 QP
3 347.190 40.24  46.00 -5.76 62.81  -22.57 QP
4 504,330 34.07 46,00  -11.93 52.65  -18.58 QP
5 767.120 37.09  46.00 -8.91 50.62  -13.53 QP
6 884.570 33.87 46.60  -12.13 46.48  -12.61 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

Site :HY-(B02
Condition :3m  ,VERTICAL
mode NFC_TX+11A TX_6695MHz+BLE2M TX_2440MHz

Test by  :Rock

JopLevel (dBuVim) Date: 2025.04-18

90
800

70.0|

°09 FCCCLASSB
50.0|

400 — 3

4 s 6

300

20.0|

10.0|

30 224. 418, 612, 806. 1000

Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level
Hz dBuV/m  dBuV/m a8 dBuv dB/m

1 33.880  35.55  46.00 2445 60.88  -25.33 (P

2 116.338  34.40  43.50 918 6l.61  -27.21 QP

3 282.200  39.38  46.00 -6.62  63.49 24,11 QP

4 382,118 32.64 46,88  -13.36  53.97  -21.33 QP

5 769.140  33.50  46.8  -12.50  46.98  -13.48 QP

6 957.320  32.44  46.08  -13.56  43.92  -11.48 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
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and not show in test report.

and not show in test report.

site :HY-CB2 site HY-CB82
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
mode NFC_TX+11G_TX_2437MHz+BLE2M_TX_2440MHz mode NFC_TX+11G_TX_2437MHz+BLE2ZM_TX_2440MHz
Test by :Rock Test by  :Rock
| evel (dBuvim) Date: 2025-04-18 Level (dBuvim) Date: 20250418
90.0 90.0
800 FCC_15.247_PK 800 FCC_15.247_PK
704 700
60.0 " 60.0
: FCC_15.247_AV. 4 FCC_15.247 AV
50.0 500
40.0) 2 40,0 2
30.0 30.0
200 200
104 100
1000 5800. 10600, 15400. 20200 25000 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m MHz dBuV/m dBuV/m dB dBuV dB/m
1 4874.000 37.89 74.00 -36.11 44.84 -6.95 Peak 1 4874.000 37.79 74.00 -36.21 44,74 -6.95 Peak
2 4880.000 37.28 74.00 -36.72 44.18 -6.90 Peak 2 4880.000 37.35 74.00 -36.65 44,25 -6.9@ Peak
3 7494.000 34.29 5400 -19.71 34.48 -0.19  Average 3 7482.100 29.97  S4.00  -24.03 30.12 -8.15  Average
4 7494.000 60.94  74.00  -13.06 61.13 -9.19  Peak 4 7482.100 55.49  74.00  -18.60 55.55 -8.15  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor & Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site 1HY-CB@2 Site tHY-CBe2
Condition :3m  HORIZONTAL Condition :3m  ,VERTICAL
mode NFC_TX+11A_TX_5268MHz+BLE2M _TX_2448MHz mode NFC_TX+11A_TX_526@MHz+BLE2M TX_2440MHz
Test by  :Rock Test by  :Rock
o oLevel (dBuvim) Date: 2025-0418 g Level (dBuvim) Date: 2025-04-18
90.0 90.0
800 FCC_15407_PK 800 FCC 15407 PK
700 LI 1 700/ TLL 1
0. FCC_15407_AV. 600 FCC_15.407_AV.
50.0 50.0 2
40.0) 1 400 1
30 300
200 200
104 100
1000 8800. 6600. 24400. 32200 40000 1000 8800, 16600. 24400, 32200. 40000
Frequency (MHz) Frequency (MH2)
No Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level Line Limit Level
MHZ dBuv/m  dBuV/m L] dBuv dB/m MHz dBuv/m  dBuV/m dB dBuv dB/m
1 4880.000 36.99 74.08 -37.81 43.89 -6.90 Peak 1 4880.000 36.87 74.00 -37.13 43.77 -6.90 Peak
2 10520.000 47.57 68.22 -20.65 44.72 2.85 Peak 2 10520.000 47.083 68.22 -21.19 44.18 2.85 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other freguencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
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Site :HY-CBe2 Site tHY-CB@2

Condition :3m ,HORIZONTAL Condition :3m ,VERTICAL

mode :NFC_TX+11AC168_TX_5815MHz+ BLE2M_TX_2440MHz node <NFC_TX+11AC160_TX_5815MHz+ BLE2M_TX_244@MHz
Test by  :Rock Test by  :Rock

Level (dBuV/m)

Date: 2025-04-18

T

Level (dBuVim)

Date: 2025-04-18

00| [TLL 1

800 I Fcc,uMLJeax

70.0|
609 . FCC,UVNHi‘I Averge 600 FCC,UNH:‘I Averge
50.0) 2 50.0 2
40.0) 5 400 1
30.0| 30.0]
20.0| 20.0|
10.0| 10.0}
1000 8800. 16600. 24400. 32200. 40000 1000 8800 16600. 24400. 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m & dBuv dB/m MHz dBuV/m  dBuV/m 8 dBuv &8/m
1 4880.008  35.78  74.80  -38.22  42.68  -6.99  Peak 1 4880.008  35.37  74.80  -38.63  42.27  -6.99  Peak
2 11630.000  45.10  74.09  -28.90  40.59 451 Peak 2 11630.000  48.32  74.00  -25.68  43.81 2.51  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site iHY-CB82 site iHY-CB02
Condition :3m ,HORIZONTAL Condition :3m ,VERTICAL
mode NFC_TX+11A_TX_6695MHz+BLEM_TX_2440MHz mode NFC_TX+11A_TX_6695MHz+BLE2ZM_TX_244@MHz
Test by  :Rock Test by  :Rock
o Level (dBuvim) Date: 2025-04-18 o Level (dBuv/m) Date: 2025-04-18
90.0| 90.0|
80.0| | | FCC;‘S.“UI,EEJ’K 09 JI-HIH u
70.0| 70.0|
e Wﬂl M‘ﬂ_ﬂw 500 J”M_L Fec a0t 6 AV
50.0 2 50.0 +
40.0 1 40.0| 1
30.0| 30.0|
20.0| 20.0}
10.0 10.0]
1000 8800. 6600. 24400. 32200. 40000 1000 8800 16600. 24401 32200. 40000
Frequency (MHz) Frequency (MH2)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit aver Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHZ dBuv/m  dBuV/m dB dBuV dB/m MHz dBuv/m  dBuV/m dB dBuv dB/m
1 4880.008  37.60  74.00  -36.48  44.50  -6.99  Peak 1 4880.000  37.94  74.00  -36.06  44.84  -6.99  Peak
2 13390.008  46.35  74.80  -27.65  48.01 6.3 Peak 2 7473.600  30.03  54.00  -23.97  30.13  -0.10  Average
3 7473.600  54.29  74.00  -19.71 5439 -0.10  Peak
a 13390.000 45.98 74.00 -28.02 39.64 6.34 Peak
Note:
1. Level Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit = Level - Limit Line 1. Level = Read Level + Factor
4. The emission levels of other frequencies are very lower than the limit 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
and not show in test report. 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in

test report.
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